Form No. 3370-141 Rev A
Road Light and Homologation Kit

Multi-Pro® 5800 Turf Sprayer
Model No. 41603

Operator Manual

Installation

Loose Parts

Use the chart below to verify that all parts have been shipped.

Procedure Description Use

2
<

1 Main beam light Install the main beam lights.

Wire harness headlight adapter
Position light

2 Hex-head flange nut (3/8 inch)
U-bolt

Signal indicator plate

Flat washer

Hex nut (#6 - 32)

Locknut (#6)

3 Phillips pan-head screw (#6 x 2—1/2
inches)

Turn signal controller

Turn signal controller mounting bracket
Brake light switch

Brake light switch bracket

Flasher module

5 Hex flange nut (1/4 inch)

Hex-head flange screw (1/4 x 3/4 inch)

Install the position lights.

Install the signal controller.

N NDDNDNINDONNDN

Install the brake light switch.

Install the flasher module.

R U U [P I ) [P N

—_

Rocker switch Install the rocker switch.

Tail light

Hex-head flange screw (5/16 x 3/4 inch)

7 Flange nut (5/16 inch)

Left-hand signal bracket

Right-hand signal bracket

8 Cable tie 10
Wire harness kit 1

Install the tail lights.

= a2 MDA DN

Install the wire harness.

© 2011—The Toro® Company Register at www.Toro.com. Original Instructions (EN)
8111 Lyndale Avenue South Printed in the USA
Bloomington, MN 55420 C€ All Rights Reserved



1

Installing the Main Beam Lights

Parts needed for this procedure:

2 Main beam light

2 Wire harness headlight adapter

Procedure

1. Move the sprayer onto a level surface, set the parking brake, stop the pump, stop the engine, and remove the
ignition key.

2. Remove the retainers that secure the headlights to the hood and remove the headlights.

3. Insert the new main beam lights (Figure 1), and secure them with the retainers that you removed in step 2.

G016522

17 16 15
Figure 1

1. RIght-hand main beam light (2) 7. Signal indicator plate (2) 13. Locknut
2. Hex head flange screw 8. Position light (2) 14. Flat washer (2)
3. Rocker switch 9. Phillips pan head screw (2) 15. Hex flange nut
4. Wire harness 10. Signal controller 16. Flasher module
5. U-bolt (4) 11. Hex nut 17. Wire harness headlight adapter
6. Flange nut (8) 12.  Turn indicator mount bracket

Note: Ensure that the writing on the main beam lights is upright.

4. Plug a wire harness headlight adapter (from loose parts) into each main beam light.




2

Installing the Position Lights

Parts needed for this procedure:

Position light

Hex-head flange nut (3/8 inch)

2
8
4 U-bolt
2

Signal indicator plate

Procedure

Install a position light onto each side of the rollover bar
58 inches (147 centimeters) from the ground to the top
of the bracket as shown in Figure 1.

Note: Ensure that the amber lens on each light faces
forward and on the bottom.

3

Installing the Turn Signal
Controller

Parts needed for this procedure:

Figure 2

1. Turn signal controller 5. Turn signal controller

mounting bracket
Flat washers
Locknuts

2. Phillips pan-head screws 6.
Hex nuts 7.
Bolts (existing)

pow

4

Installing the Brake Light
Switch

Parts needed for this procedure:

1 Brake light switch

1 Brake light switch bracket

2 Flat washer

2 Hex nut (#6 - 32)

2 Locknut (#6)

2 Phillips pan-head screw (#6 x 2—1/2 inches)

1 Turn signal controller

1 Turn signal controller mounting bracket
Procedure

1. Remove the 2 bolts on the left-hand side of the
steering column (Figure 1).

Note: Install the turn signal controller mounting
bracket using these bolts.

2. Remove the 2 existing screws from the turn signal
controller, and replace them with the longer screws
from loose parts (Figure 2).

Procedure
1. Remove the existing switch and bracket.
Note: Retain the hardware for future use.

2. Install the brake light switch bracket to the machine
frame (Figure 3).




6

Installing the Rocker Switch

e 2 Parts needed for this procedure:
1 ;
Figure 3 | 1 | Rocker switch
1. Brake light switch 2. Brake light switch bracket
Procedure
3. Install the brake light switch to the bracket with 2 1. Remove the plug from one of the unused holes in
screws, 2 washers, and 2 hex nuts on the machine the dashboard.

(Figure 3).
4. Adjust the bracket so that the brake switch opens

when you press down on the brake pedal 1/4 inch
(6 mm).

5 .

Installing the Flasher Module

2. Insert the rocker switch (Figure 4).

S e
9 G016777

Figure 4
Parts needed for this procedure: 1. Rocker switch

1 Flasher module

1 Hex flange nut (1/4 inch)

1 Hex-head flange screw (1/4 x 3/4 inch)

Procedure

Install the flasher module using a hex head flange screw
and a hex flange nut (Figure 1).




7

Installing the Tail Lights

Parts needed for this procedure:

2 Tail light

4 Hex-head flange screw (5/16 x 3/4 inch)
4

1

Flange nut (5/16 inch)

Left-hand signal bracket

1 Right-hand signal bracket

Procedure

1. Install the left-hand and right-hand signal brackets to the boom support with 4 hex-head flange screws and 4 hex
flange nuts (Figure 5).

(™
"\

(@

G016524

1. Hex-head flange screw 3. Tail light 5. Right-hand signal bracket
2. Flange nut 4. Left-hand signal bracket

Note: If you have older booms without pre-drilled holes, you will need to drill 2 holes for each signal bracket as
shown in Figure 6.




Figure 6

G016778

1. 3/4inch (19 mm) 3. 2-1/4 inches (57 mm)
2. Dirill 2 holes (5/16 inch (8 mm) diameter) here 4. 2inches (51 mm)

2. Install the tail lights onto the signal brackets (Figure 5).

Note: Position the amber lens of each tail light to the outside.

8

Installing the Wire Harness

Parts needed for this procedure:

5.
10 Cable tie
1 Wire harness kit
6.
Procedure

1. Starting behind the driver’s seat, route the tail light
connectot toward the rear of the machine.

Note: Route the wire harness along the right side
of the frame toward the rear and above the frame
behind the seat.

2. Route the remaining wire harness under the seat,
under the floor board, through the center hole in the
floorboard, next to the hydraulic hoses and up to the
switch area under the dashboard.

Note: Keep the wire harness at least 2 inches (5
centimeters) away from the exhaust system.

3. Asyou route the wire harness, connect the following
items to their respective connectors on the wire
harness:

* main beam lights
e position lights

* signal controller
* brake light switch
* flasher module

e main switch
* tail lights

Locate the kit connector on the main wire harness
behind the dashboard, and connect the kit wire
harness connector to the power connector on the
main wire harness.

Secure the wire harness with cable ties, ensuring that
the harness is not resting on any sharp edges and is
away from moving objects.

Check that all lights are functioning properly.



Schematics

1> 3HL NI d3dN7TONI LON 34V

LHOIT 31V71d ISN3OIT ANV HOLIMS NHOH 3HL

1HOIM 31V1d 3SN30N

ocm

—— A

HOLIMS NHOH

44— A

HOLIMS Irvdg

G016779

H1 LHO v
N N NanL/aNINem A

< I

205 Fw \

g NHNL/ONINEVM " 30010 8o
E] aNNa¥s 8
¥y NANL/HvE <
o

LINN ¥3HSY14 N3

(20) € ¥OLVOIaNI
(22) z ¥OLvOIaNI

—t—ng (0) L ¥oLvalaN!
L (P6¥) LNdLNO
L g (1€) aNnnoyo

_‘; (8%) ¥3amod

=

3001

6668-G6
NO-3NON-NO 14da

A9 () ¥3mod Q3HOLIMS
ONTX9) yamod LHONavaH
e

vamv aNNo¥9

30010

g< [annom A8
407 < K Tan/zvas d

8167001

ONINNNE/NSNL
INOSHS 1HOIE

ONINNNA/NINL
AINOY4 1431

NO—=1>F  inowsuron  am
N85 Low e
- Yu V3 LHO AovE
A>3 omniow assnion
7T wouws pw 0w
- Yu ELEEREE]] AVHD
L= wamoa Mo
A=Y wowsun v
HOLIMS TYNOIS N¥ML

HOLIMS QdvZvH

At

vag Ol | 35N4 6ad

"Q3ITIVASNI SI LY NIHM v?\v d3Imod d3snd

SSINYVH NIVW JONVHO

INIHOVA NIV OL
3OV4H3LINI SSINMVH

(Rev. A)




TORO.

Count onit.






